



TEST REPORT

No. : SM090909204

Date : Sep. 8, 2009

Page: 1 of 2

LEADER HARDWARE (KUNSHAN) CO., LTD
HUA YUAN RD 11#, ZHANGPU TOWN, KUNSHAN CITY

The following sample(s) was/ were submitted and identified on behalf of the client as

Sample Name : 2-3/8" Ductile W/SHACKLE COMPLETE SET
 Sample Number : SM090909204
 Test Required : Tensile test **SN114**
 Date of Receipt : Sep. 2, 2009
 Test Period : Sep. 2, 2009 to Sep. 8, 2009

Test result(s) : For further details, please refer to the following page(s)
***** To be continued*****

Signed for SGS-CSTC Standards
Technical Services Co., Ltd


 Kelly Shi
 Authorized signatory

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at <http://www.sgs.com/terms-and-conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced without the prior approval of the Company.



